




CERTIFICATE OF CONFORMITY

DELTA PLUS GROUP

declares that the following PPE described hereafter,

Ref	Description	Standards
GARGAS2 ISO 18KV	PIGMENTED SPLIT LEATHER BOOT : Upper: Pigmented split leather. Lining: polyamide Footbed : fixed - polyamide on EVA Anti-penetration insert : Composite Toe-cap : composite Slip-resistant studded sole for loose soil	 ASTM F 2413-11

comply with the ASTM F 2413-11 Standard, with the marking **M/I/75/C/75 EH PR.**

	M	I	75	C	75
identification	gender	Impact resistant footwear	Impact classification	Compression resistant footwear	Compression classification
Performance	MALE	yes	75 ft-lbs (101.7J)	yes	2500lb (11 121N)

EH : identified footwear with outsole and heel made with non-conductive materials, electric shock resistant until 18KV according to the ASTM F 2413-11 standard.

PR : identified footwear designed to be puncture resistant : minimal puncture resistance 1200 N

And is identical to the PPE tested by the laboratory INTERTEK TESTING SERVICE Shenzhen. Tests reports n° GZHT90449622(s2).

Intertek Testing Services Shenzhen Ltd. Guangzhou GDD Branch
 3/F , Hengyun Building, 235 Kaifa Ave., Guangzhou
 Economic & technological Development District, Guangzhou, P.R.C (510730)
 Tel : (8620)2232 1668/8396 6868 Fax : (8620)8208 9909

Apt, 25/09/2014

A. Desroches
Marketing Director



DELTA PLUS GROUP
 ZAC la Peyrolière – BP410
 84405 Apt Cedex - France
 www.deltaplus.eu